Available online at www.sciencedirect.com

S . Journal of
ScienceDirect

Hazardous
Materials

Journal of Hazardous Materials 143 (2007) 486-493

www.elsevier.com/locate/jhazmat

Characterization of aquatic humic substances to DBPs formation in
advanced treatment processes for conventionally treated water

Hyun-Chul Kim?, Myong-Jin Yu®*
2 Water Environment and Remediation Center, Korea Institute of Science and Technology, P.O. Box 131, Cheongryang, Seoul 130-650, Republic of Korea
5 Department of Environmental Engineering, The University of Seoul, 90 Junnondong, Dongdaemungu, Seoul 130-743, Republic of Korea

Received 19 January 2006; received in revised form 19 September 2006; accepted 20 September 2006
[...]
was observed that the disinfection by-product formation poten-
tials (DBPFPs) of humic fraction (i.e., HS) in natural surface
water were significantly high compared to the DBPFPs by non-
humic fraction [4]. Especially, specific molecular structure of
HS has more effects on the formation of DBPs during reac-
tion with disinfectants. Therefore, molecular structure of HS
is one of the main characteristics to be studied for DBPs con-
trol. To understand the role of HS in water chemistry, it is often
necessary to fractionate NOM. The composition of HS could
be investigated by numerous methods including physicochem-
ical fractionation and spectroscopic measurements. XAD resin


mailto:animaplus@hanmail.net
mailto:myong@uos.ac.kr
dx.doi.org/10.1016/j.jhazmat.2006.09.063

H.-C. Kim, M.-J. Yu/ Journal of Hazardous Materials 143 (2007) 486—493 487

method has been reported in many applications for fractiona-
tion of NOM [5,6]. Systematic fractionation of HS as a reactive
component using the XAD resin is generally considered as the
state-of-art method and used to estimate the behaviors and prop-
erties of HS in physicochemical water treatment processes [7,8].
In the various XAD resins, the most popular sorbent has been the
XAD-8 resin at pre-adjusted acidity. However, the manufacture
of the XAD-8 resin has been ceased some years ago and substi-
tuted by XAD-7HP since their technical specifications are quite
close each other. According to Miyata et al. [9] the XAD-7HP
resin has the same chemical structures as the XAD-8 resin (poly
methyl methacrylate), but is more porous and has high surface
area. XAD-7HP is non-ionic aliphatic acrylic polymer which
derives its adsorptive properties from its patented macroretic-
ular structure, and is physically stable due to the macroretic-
ular structure. The method measuring the spectrum of HS
using various spectroscopy such as Fourier-transform infrared
(FT-IR) and nuclear magnetic resonance (NMR) has been
accepted as an adequate way to estimate the humic properties
[10,11].

It is generally accepted that formation of DBPs depends
highly on the organic matter content, but there are many other
factors such as organic matter composition and water treatment
methods applied. The effect of characteristics of chemical struc-
ture of HS on DBP formation potentials was studied; however,
these results were mainly related to studies conducted with HS
isolated from distinct surface and ground waters [12,13]. It is
important to understand the behaviors of HS in the process
waters at real water treatment plant as well as to character-
ize HS from water source. Therefore, the main purposes of
this study are to compare the physicochemical and structural
characteristics of HS isolated from raw and process waters in
advanced water treatment, and to investigate the relationships
between the formation potential of DBPs and various char-
acteristics of HS. Knowledge on the interactions of chlorine
with HS as well as characteristics of HS is essential to estab-
lish optimal treatment strategy for DBPs control. Therefore,
we attempted to estimate the characteristics of DBPs gener-
ated by the different properties of the HS in aqueous envi-
ronment, to provide an indication of DBPFP by considering
the spectroscopic characteristics of HS, and to understand the
characteristics of HS, as main contributors for DBPs formation,
influenced by physicochemical reactions in the advanced water
treatment.

2. Materials and methods

The first phase of this study was to isolate NOM from raw
and process waters into humic and non-humic fractions with
XAD resin at the advanced water treatment demonstration plant
being operated for 10 months. In the second phase of study,
humic fraction (i.e., HS) obtained in the first phase was ana-
lyzed for distributions of apparent molecular weight (AMW)
and functional groups using molecular sieves and a weak-base
secondary amine resin. And then, HS samples were analyzed by
Fourier-transform infrared (FT-IR) and proton nuclear magnetic
resonance ('H NMR) spectroscopy, and elemental analysis.

2.1. Demonstration plant

The demonstration plant was built in the Gueui Water Treat-
ment Plant (GWTP) in Seoul, Korea. GWTP designed to treat
300,000 m3/day adopts conventional water treatment processes
consisting of pre-chlorination, coagulation/sedimentation, sand
filtration and chlorination, and uses Han River water as a water
source. Commercial liquid poly-aluminum chloride (PACI, 17%
Al>O3) solution was used as coagulant and optimal coagulant
dosage based on turbidity removal was decided by jar-test. Injec-
tion of coagulant is achieved without any mechanical mixer
dripping through perforated pipes running the full width of the
mixing flume about 600 mm above the water surface and just
upstream of the point of turbulence. The demonstration plant
consisted of ozone and granular activated carbon (GAC) was
operated to study feasibility of introducing advanced water treat-
ment processes. Table 1 outlines the operational parameters for
GWTP and the demonstration plant, and the quality of the raw
water is shown in Table 2. This ozone/GAC process was opti-
mized based on DOC removal efficiency and economical aspect,
and designed to treat 40 m3/day of sand filtered water.

2.2. XAD-7HP resin cleaning

In this study, the XAD-7HP resin was cleaned using method
proposed by Ma et al. [8]. After packing the XAD-7HP resinin a
glass column (ID: 3 cm), the resin was rinsed with 0.5N NaOH.
Then, the resin was flushed sequentially for 24h each with
methanol, acetonitrile and methanol. The first 300 mL effluent
of each extraction solvent was discarded, and then the extraction
solvent was recycled through the resin column. Lastly, the resin
column was rinsed sequentially with distilled water, 0.1N NaOH,
0.1N HCI and distilled water to remove remaining impurities.
The rinse of resin column was repeated until the DOC concen-
tration of the effluent of final distilled water rinsing step become
below 0.2 mg C/L.

2.3. Collection and isolation of NOM sample

The separate grab samples were collected three times to give
the average characteristics of the different process waters. The
pH of collected water from each sampling point was adjusted to
2 by hydrochloric acid after filtration with 0.45 wm membrane
filter in the laboratory. In case of pre-chlorinated water, residual
chlorine was quenched with sodium sulfite. NOM from various
water samples was isolated and extracted using methods per-
formed by Thurman and Malcolm [14]. Fig. 1 shows isolation
methods of humic and non-humic fractions from water sample.
A glass column was filled with XAD resin (Amberlite XAD-
7HP, Rohm & Haas Co., PA, USA) up to 40 cm. About 20 L of
each sample filtered was passed through the glass column with
flow rate of 10—15 mL/min, and the effluent collected is termed
the non-humic fraction. A 0.1N NaOH was used to extract HS
(i.e., humic fraction) adsorbed in the resin bed. And then, Na*
ions in the solution were substituted with H" using cationic
exchange resin (Amberlite IRC-50, Rohm & Haas Co., PA,
USA). Each fraction was analyzed for various physicochemical



488 H.-C. Kim, M.-J. Yu / Journal of Hazardous Materials 143 (2007) 486—493

Table 1

Operating parameters of GWTP and the advanced water treatment demonstration plant

Process Parameters

Designed values Residual chlorine

Pre-chlorination® Retention time

Effective head
Retention time

Chemical mixing®

Flocculation Paddle type

Retention time

Sedimentation Rectangular

Retention time

Sand filter Bed
Filtration velocity
Retention time

Ozonation Output
Contactor
Contact time
Ozone dose

Residual ozone

GAC adsorption Raw material

Particle size

Effective size
Uniformity coefficient
Apparent density
EBCT®

Lvd

Bed volume

21.4 min 0.5 mg/L

600 mm _
1.6 min

3 stages (6 basins) -
25.4 min

6 basins -
3.2h

Sand 60 cm, gravel 35 cm
189.4 m/day
54.1 min

40 g/h -
LxWxH:1.7mx03mx55m

10 min

1-1.5mg/L

0.05-0.1 mg/L

Below 0.01 mg/L

Bituminous coal type -
0.9-1.1 mm (12 x 40 mesh)

0.65 mm

1.9 (Max.)

0.44 g/mL (Min.)

15 min

11 m/h

ID x H: 450 mm x 6 m

2 Chlorine dosage in the pre-chlorination process =2.5 mg/L.

b PACI dosage in the coagulation process = 2.6 mg/L as Al;O3.
¢ Empty bed contact time.

4 Line velocity.

characteristics. On the other hand, NOM samples before
resin fractionation were filtered with 0.45 wm membrane filter
and molecular sieves (YM100, YM10 and YMI1, Millipore
Corp., USA) of 100kDa, 10kDa and 1kDa to determine the
distribution of apparent molecular weight (AMW).

2.4. Isolation of phenolic and carboxylic fractions

Using secondary amine weak-base [~N(CHz3)>] resin
(Amberlyst A-21, Rohm & Haas Co., PA, USA), HS were sepa-
rated into two fractions, one which has higher content of phenolic
functional groups and the other which has higher content of
carboxylic functional groups [15]. The HS solution after pass-
ing through the resin column contains little phenolic functional
groups by strong interaction between neutral nitrogen of the
resin and the phenolic functional groups present in the HS solu-

Table 2

The basic quality of the raw water in studied period

Date October 2002—-June 2003
Temperature (°C) 2.5-18.2

pH 6.8-7.9

Conductivity (ws/cm) 152-186

Alkalinity (mg/L) 39-52

Turbidity (NTU) 2.4-17.5

DOC (mg/L) 1.82-2.53

UVas4 (cm™!) 0.029-0.042

tion at neutral pH. The content in the effluent collected is termed
the carboxylic fraction and the isolation process is shown in
Fig. 2.

2.5. Elemental, FT-IR and ' H NMR analyses

HS powder obtained through freeze-drying HS solution sub-
stituted with H" was analyzed for its structural and chemical
characteristics. Elemental composition of HS was analyzed with
an element analyzer (EA1108 CHNS/O Mode, Fisons Instru-
ment, [taly). KBr (FT-IR Grade, Aldrich Co., USA) was mixed
with HS in the ratio of about 100 to 1 and the IR spectra of
the mixture were obtained by scanning it with IR spectrometer
(Infinity Gold 60AR, Thermo Mattson, USA). An NMR ana-
lyzer (Avance 400, Bruker, Germany) was used to obtain the 'H
NMR spectra of HS. Approximately 50 mg of HS powder was
added to 0.5 mL DO ina 10 mm NMR tube. The signal for D,O
was used as reference and set to 4.8 ppm chemical shift.

2.6. Analytical methods

DOC was determined with total organic carbon (TOC)
analyzer (DC-180, Dohrmann, USA) after filtration of the sam-
ples with 0.45 pum membrane filters. A UV-spectrophotometer
(UV-2101PC, Shimadzu, Japan) was used to determine the
absorbance at various wavelengths. For DBPFPs test, all



H.-C. Kim, M.-J. Yu/ Journal of Hazardous Materials 143 (2007) 486—493

Water sample
> * Humic fraction

: filtered with 0.45 ym membrane filter +
¢ Na form

Step 1
: acidify to pH=2 and
pass through XAD-7HP
i

XAD-7HP resin

: retention of humic fraction

Step 2
: elute with 0.1N NaOH

Non-humic fractim

3% Humic fraction

:Na form

IRC-50

: cation exchange resin

Step 3

: pass through cation exchange resin

Step 4
: freeze dry Humic substances
:H' form

Fig. 1. Isolation methods of humic and non-humic fractions from water sample.

solutions were adjusted to pH 8 and were buffered with borate
buffer solution. Chlorine was added as sodium hypochlorite at a
dose of 3 mg Cl/mg C. Chlorinated samples were incubated at
20°C for 48 h in headspace-free 300 mL amber bottles. At the
end of the reaction period, residual chlorine was quenched with
sodium sulfite (NaS0O3), and the concentration of DBPs was
analyzed. The change in solution pH during the experiments
was less than 0.2 units in all cases. In the cases of THMs, the
14 mL of each chlorinated and incubated sample was collected
in 22-mL glass vial and sealed with aluminum sealing cap and

Humic substances

489

B Humic fraction [ Non-humic fraction

100

~ 80r

@]

1%}

o

g\i 60 [

o

2

5 401

=2

=]

|Z2] = =

D 20 [ :47.2: ......
E21.75 E17..3 SIEE

0 L L L
Raw water Filtration Ozone Ozone + GAC

Fig. 3. Distribution of NOM isolated from raw and process waters at the demon-
stration plant.

Teflon-lined septa. The volatile compounds in samples were
concentrated at headspace of the glass vial and injected into GC
(HP-5890, Hewlett Packard, USA). Five HAAs were extracted
with methyl fertiary-butyl ether (MtBE) and derivatized
with acidic methanol. GC/MSD (3800CP, Varian, USA) was
used to analyze for the HAAs by employing EPA Method
552.2 [16].

3. Results and discussion
3.1. Distribution of HS in water treatment processes

The variation of average distribution of humic and non-humic
fractions in NOM during water treatment is shown in Fig. 3,
and the average DOC decreased from 2.28 mg/L to 1.36 mg/L
during conventional water treatment processes and decreased to
0.80 mg/L through ozonation and carbon adsorption. Humic and
non-humic fractions decreased from 47.2% to 21.7% (from 1.08
t00.49 mg C/L) and 52.8% to 38.1% (from 1.20 to 0.87 mg C/L),
respectively, through conventional water treatment based on the
content of raw water. Each NOM fraction decreased significantly
during the conventional treatment processes including coagula-
tion/sedimentation and filtration processes as shown in Fig. 3,
since NOM even in soluble state might be removed by frequent
contact of functional groups such as phenolic and carboxylic
groups in dissolved organic molecules with coagulant and/or

)
<
<
4

R
%
555
355

Step 1

(o
%
4

<
%
o5
by

: adjust to neutral pH and
pass through A-21 resin

Tava¥e % %%
3RS
SRS

Step 2 T
: elute with 1.0N NaOH

0
05
o
255
553

T,
desetatetes
255055
XS
bodedetotede!

%%
(K
o4

(537

55
e
%!

———> Phenolic fraction

K
252

o

poee .
o A-21 resin

<

0]

]

503%

255]

5 CHs
ool |
%oy  N—

y Ri ll\I HO R>
YetetsY
CH
3

: retention of phenolic groups

Carboxylic fraction

Fig. 2. Isolation process of carboxylic and

phenolic fractions from humic substances (HS).



490 H.-C. Kim, M.-J. Yu / Journal of Hazardous Materials 143 (2007) 486—493

flocculant (i.e., various hydroxo-metallic complexes) detained
in filter bed.

Through ozonation and carbon adsorption, the humic and
non-humic fractions gradually decreased from 21.7% to 14.5%
(from 0.49 mg C/L to 0.33 mg C/L) and from 38.1% to 20.6%
(from 0.87 mg C/L to 0.47 mg C/L), respectively, as shown in
Fig. 3. This result could possibly be explained due to increase
in bioactivity on the carbon surface by 10 months operation.
That is, biodegradation of NOM onto GAC and/or their sorption
by the biofilm that developed on GAC is the principal mech-
anism for NOM removal. One of minor possibilities is that
hydrophobicity of activated carbon surface might be reduced
by hydrophilic oxygenated functional groups. Although all of
the surface functional groups could not become hydrophilic, the
adsorption capacity of non-humic fraction including hydrophilic
compounds might be enhanced by increase in hydrophilic sites
[17]. In any case, ozonation followed by activated carbon is
effective process to reduce the non-humic fraction from con-
ventionally treated water.

3.2. DBP formation potentials of HS

Since interpretation of absorbance data at only a single wave-
length (e.g., 254 nm) fails to take advantage of the substantial
information that must be embedded in the rest of the UV spectral
data, ratio of UV absorbance at 253 nm and 203 nm (A353/A203)
was proposed by Korshin et al. [18]. The ratio and DBPFPs
of HS isolated from the raw and process waters are plotted in
Fig. 4(a). THMFP/DOC and HAAFP/DOC of HS isolated from
raw water were 85.6 pg/mg C and 20.2 pg/mg C, respectively.
Through ozonation and carbon adsorption, these values were
gradually decreased from 38.4 pg/mgC to 24.8 wg/mgC and
from 13.8 pg/mg C to 9.0 pg/mg C, respectively. The formation
potential of THMs, compared to that of HAAs, was significantly
high, since electrophilic reaction sites in the HS molecule mainly
influence the formation of THMs. That is, THM formation was
influenced by abundant reaction sites such as electrophilic struc-
ture and unsaturated bond in NOM molecule, compared to HAA